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Cliant : Wholesale Piercing
2Znd Floor 82, Tanao Road
Bavornives, Pranakormn Bangkok 10200 Thailand

The following sample(s) was/were submitied and identified by client as:

Sample Description : Implant grade G23 Titanium (ASTM F136-12a) micro banana, 1. 2mm (16g) with o
Imm kalls

Sample Ma. 13187878

Sample Cordition s Sample is contained in a plastic bag.

Quantily Submitted (10 pes

Part Mo. s HUW

Sample Receiving Date @ 28-0ct-2015

Tesling Period 28-0ct-2015 o 10-Mow-2015

Test Method & Resulls - Please refer to next pace(s),

Signed for and on behalf of
SGS (Thailand) Limited

o

Rutchuporn Moungsom
Laboratery manager - Toy and Hardgood
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Tast Report No. HModa1s Oate @ 10-Mov-2015 Page 2 of 4
TEST RESULTS

Hickel Rtelease {With Non - Coated Material) (REACH]
Tost Method | As specifiad in EN 1811:2011+ A1:2015. Analysis was performed by ICP-OES,

For body piercing article . T — —

Tasd itarm Sample Area| Volume of Mickal MEckal Mickal Lirnit Commant
(om2)  Test Solution Releass Release Release  [uglemd
[ml} Trial 1 Trial 2 Trial 3 wiesk]
(ugiem2l | [wgilcmdl  (ugfem2/
v weak) waak)
1 1.78 5 =01 0,1 =01 0.2 PasE

Sampla Dascripban ;

1. Maetal post

Mote

1. mgicmZiwesk = MISIOGFaMm per squeda centimeser per week

2. 7<" = Lass than

3. Method Detection Limit = 0.10 ugicm 2iweesk

4, Limh specified by enbry 27 of Reguistion (EC] Mo 54232008 amending Anrex XVl of REACH Regutation (EC} Mo
18072006 {previously restricied under Dirsctive S4ETIEC and 2004BGEC),

For non-body piercing article : -

Tast item Sample Area Volume of Nickel Mickal Mickal Limnit Commant
{emZ]  Taest Solution Release Release Release (wplemi
[ml} Trial 1 Trial 2 Trial 3 wiak]
(uglema! (ugicmd! {uglem2!
wenk) week] week)
2 1.48 § =01 <i.1 =0.1 0.5 | PASS

Sample Descriptian :

2 Metal ball

Maba =

1. microgram! cm week = microgram per squang cantimaler per week

2. "=" = Lasg than

3, LOG = Limit of Guanlitation = 0.1 uglcmhweek

4. Limil specified by antry 27 of Regulation (EC] Mo 552/2008 amanding Annex XVl of REACH Reguiation (EC} Mo
19072006 {previously resticted under Directive S4/27EC and 2004/BEEC]
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